
Nifedi-Denk 20 Retard
Prolonged-release tablet – oral use
Calcium antagonist
Active substance: nifedipine

Package leaflet: Information for the patient

Read all of this leaflet carefully before you start taking 
this medicine because it contains important information 
for you.

–– Keep this leaflet. You may need to read it again.
–– If you have any further questions, ask your doctor or 

pharmacist.
–– This medicine has been prescribed for you only. Do not 

pass it on to others. It may harm them, even if their signs 
of illness are the same as yours.

–– If you get any side effects, talk to your doctor or pharma-
cist. This includes any possible side effects not listed in 
this leaflet. See section 4.

What is in this leaflet
1.	 What Nifedi-Denk 20 Retard is and what it is used for
2.	 What you need to know before you 

take Nifedi-Denk 20 Retard
3.	 How to take Nifedi-Denk 20 Retard
4.	 Possible side effects
5.	 How to store Nifedi-Denk 20 Retard
6.	 Contents of the pack and other information

1. �What Nifedi-Denk 20 Retard is and what it 
is used for

Nifedi-Denk 20 Retard contains the active substance nifedipine.
Nifedi-Denk  20 Retard is used in the treatment of cardiac 
complaints, which are associated with insufficient oxygen 
supply to the heart muscle (angina pectoris), and in the 
treatment of hypertension.
Nifedi-Denk 20 Retard is used in:
• 	 complaints (e.g. pain or tightness in the chest) in condi-

tions with an inadequate supply of oxygen to the heart 
muscle during exertion: chronic stable angina pectoris 
(effort angina)

• 	 vasospastic angina pectoris (Prinzmetal’s angina, variant 
angina)

• 	 non-organ-related high blood pressure (essential hyper-
tension).

2. �What you need to know before you take 
Nifedi-Denk 20 Retard

Do not take Nifedi-Denk 20 Retard
• 	 if you are allergic to nifedipine or any of the other ingredi-

ents of this medicine (listed in section 6)
• 	 if you have had a cardiogenic shock
• 	 if you have heart valve stenosis (aortic stenosis)
• 	 if you suffer from complaints at rest (e.g. pain or tightness 

in the chest) in conditions with an inadequate supply of 
oxygen to the heart muscle (unstable angina pectoris)

• 	 if you have had a heart attack within the last 4 weeks
• 	 if you are taking rifampicin (a medicine to treat tuber-

culosis)
• 	 if you are pregnant (first 20 weeks of pregnancy)
• 	 if you are breast-feeding.

Warnings and precautions
Talk to your doctor or pharmacist before taking  
Nifedi-Denk 20 Retard.
The treatment with Nifedi-Denk 20 Retard requires regular 
control by a physician:
• 	 if you have low blood pressure (less than 90 mmHg 

systolic)
• 	 if you have inadequately controlled heart failure (decom-

pensated cardiac insufficiency)
• 	 if you are a dialysis patient with very high blood pressure 

and a low blood volume since you might experience a 
sudden drop in blood pressure

• 	 if you are pregnant (see “Pregnancy, breast-feeding and 
fertility”).

Nifedipine is broken down with the help of a specific enzyme 
system (cytochrome P450 3A4). This enzyme system can be 
inhibited or potentiated by other medicines. As a result, the 
effects and side effects of nifedipine can be affected (see 
“Other medicines and Nifedi-Denk 20 Retard”). 
If you take Nifedi-Denk 20 Retard at the same time as other 
medicines that inhibit this enzyme system, this can cause in-
creased effects but also a greater occurrence of side effects of 
Nifedi-Denk 20 Retard. These include the following medicines: 
• 	 certain antibiotics (e.g. erythromycin) 
• 	 certain anti-HIV medicines (e.g. ritonavir) 
• 	 certain medicines for fungal diseases (e.g. ketoconazole) 
• 	 nefazodone and fluoxetine (medicines for an abnormally 

sad mood, antidepressants) 
• 	 quinupristin/dalfopristin (antibiotics) 
• 	 valproic acid (a medicine for epilepsy) 
• 	 cimetidine (a medicine for gastrointestinal ulcers) 
• 	 tricyclic antidepressants (medicines for depression) 
• 	 vasodilators (blood vessel-widening medicines) 
• 	 cisapride (a gastrointestinal medicine).

If Nifedi-Denk 20 Retard is taken at the same time as one of 
these medicines, blood pressure should be monitored and, 
if necessary, a reduction of the Nifedi-Denk 20 Retard dose 
should be considered. 
In patients with impaired liver function, the breakdown of 
nifedipine can be delayed. The doctor will therefore carefully 
monitor the course of treatment and if necessary reduce the 
dose.

Children and adolescents 
Nifedi-Denk 20 Retard is not recommended for use in children 
and adolescents under 18 years of age because of the limited 
availability of data on safety and efficacy in this group of 
patients.

Other medicines and Nifedi-Denk 20 Retard
Tell your doctor or pharmacist if you are taking, have recently 
taken or might take any other medicines.
Which other medicines influence the effect of  
Nifedi-Denk 20 Retard?
Nifedipine is broken down with the help of a specific enzyme 
system (cytochrome P450 3A4). For this reason, the simultane-
ous use of medicines that affect this enzyme system can result 
in interactions of these medicines with Nifedi-Denk 20 Retard. 
Both the extent and the duration of interactions should be 
considered when Nifedi-Denk 20 Retard is taken together with 
the medicines listed below.
Enhancement of the effect and side effects of  
Nifedi-Denk 20 Retard by other medicines
If you use the following other medicines at the same time as 
nifedipine, your blood pressure should be monitored and, 
if necessary, a reduction of the nifedipine dose should be 
considered (see also “Warnings and precautions”): 
• 	 certain antibiotics (e.g. erythromycin) 
• 	 certain anti-HIV medicines (e.g. ritonavir) 
• 	 certain medicines for fungal diseases (e.g. ketoconazole) 
• 	 nefazodone and fluoxetine (medicines for an abnormally 

sad mood, antidepressants) 
• 	 quinupristin/dalfopristin (antibiotics) 
• 	 valproic acid (a medicine for epilepsy) 
• 	 cimetidine (a medicine for gastrointestinal ulcers) 
• 	 tricyclic antidepressants (medicines for depression) 
• 	 vasodilators (blood vessel-widening medicines) 
• 	 cisapride (a gastrointestinal medicine).
Attenuation of the effect of Nifedi-Denk 20 Retard by other 
medicines
Rifampicin (a medicine for tuberculosis) 
Rifampicin results in an accelerated breakdown of nifedipine 
in the body. During treatment with nifedipine, rifampicin 
must not be used at the same time as effective blood 
levels of nifedipine are not obtained (see also “Do not take 
Nifedi-Denk 20 Retard”). 

Phenytoin (active substance used to treat heart rhythm 
disorders and epilepsy) 
Attenuation of the efficacy of nifedipine. When the two med-
icines are taken at the same time, the reaction to nifedipine 
should be observed and if necessary an increase in the dose 
of Nifedi-Denk 20 Retard considered. After the end of use of 
phenytoin, an adjustment of the dose of Nifedi-Denk 20 Retard 
may again be necessary. 
Carbamazepine and phenobarbital (active substances used 
to treat epilepsy) 
Simultaneous administration can result in an attenuated effect 
of Nifedi-Denk 20 Retard.
How does Nifedi-Denk 20 Retard influence the effect of 
other medicines?
Blood pressure-lowering medicines 
Nifedi-Denk  20 Retard can enhance the blood pressure- 
lowering effect of other medicines, such as: 
• 	 diuretics (water tablets) 
• 	 beta-receptor blockers (medicines for high blood pressure) 
• 	 ACE inhibitors (medicines for high blood pressure) 
• 	 angiotensin-1-receptor antagonists (medicines for high 

blood pressure) 
• 	 other calcium antagonists (medicines for high blood 

pressure) 
• 	 alpha-receptor blockers (medicines for high blood pres-

sure and heart failure) 
• 	 PDE-5 inhibitors (medicines used for the treatment of 

erection disorders) 
• 	 alpha-methyldopa (medicine for high blood pressure).
Beta-receptor blockers (group of active substances of the 
family of blood pressure-lowering agents)
During simultaneous treatment with beta-receptor blockers, 
signs of heart failure can occur in isolated cases. In such cases 
your doctor will carefully monitor the course of treatment.
Digoxin (active substance used to increase the strength of 
the heart) 
The concentration of this medicine in the blood can increase. 
Attention should be paid to signs of digoxin overdose and, if 
necessary, the digoxin dose should be reduced by your doctor 
(after digoxin levels have been determined in the blood). 
Theophylline (active substance used to widen the bronchi) 
The concentration of this medicine in the blood can increase. 
Vincristine (active substance used to treat tumours) 
The excretion of vincristine is reduced, as a result of which 
the side effects of vincristine may be increased. Your doctor 
will prescribe a reduction in the vincristine dose if necessary. 
Cephalosporins (active substances used to treat infections) 
Cephalosporin levels in the blood can be increased. 

Quinidine (active substance used to treat heart rhythm 
disorders) 
In individual cases nifedipine causes a fall, or discontinuation 
of Nifedi-Denk  20 Retard causes a marked increase in the 
quinidine content in the blood (monitoring of blood quinidine 
levels!). In other cases there have been reports of an increased 
nifedipine level in the blood as a result of quinidine. It is there-
fore recommended to monitor the blood pressure carefully if 
the two medicines are used simultaneously. Where necessary, 
the dose of Nifedi-Denk 20 Retard should be reduced. 
Tacrolimus (active substance used to prevent transplant 
rejection after e.g. liver or kidney transplantations) 
If nifedipine is taken simultaneously, increased tacrolimus 
blood levels can occur, so that in individual cases the tacroli-
mus dose should be reduced. Regular monitoring of blood 
levels of tacrolimus is recommended.

Nifedi-Denk 20 Retard with food and drink
The blood pressure-lowering effect of Nifedi-Denk 20 Retard 
can be enhanced by grapefruit juice. This effect persists 
for at least 3 days after the last intake of grapefruit juice. 
The consumption of grapefruit or grapefruit juice should 
therefore be avoided in chronological association with 
Nifedi-Denk 20 Retard treatment (see also section 3).

Pregnancy, breast-feeding and fertility
If you are pregnant or breast-feeding, think you may be 
pregnant or are planning to have a baby, ask your doctor or 
pharmacist for advice before taking this medicine.
Pregnancy
You must not take Nifedi-Denk  20  Retard during the 
whole of the first 20 weeks of pregnancy, as experimental 
studies with the active substance nifedipine have shown 
evidence of foetal damage. There is insufficient experience 
in humans. If a pregnancy is established during treatment 
with Nifedi-Denk  20  Retard, treatment must be switched 
under medical advice. From week 20 of pregnancy onwards, 
Nifedi-Denk 20 Retard can be taken after careful evaluation 
of the risk-benefit ratio if other treatment options are not 
feasible or have proved ineffective. 
Breast-feeding
Nifedi-Denk 20 Retard must not be used while breast-feeding, 
as nifedipine passes into the breast milk and there is no 
experience of possible effects on the infant. If treatment with 
Nifedi-Denk 20 Retard is necessary during the breast-feeding 
period, you should stop breast-feeding. 
Fertility
In individual cases, impaired sperm function has been asso-
ciated with the use of nifedipine or similar active substances 
on transfer of the fertilised egg cell back into the uterus in the 
case of in vitro fertilisation.

Driving and using machines
Treatment with nifedipine requires regular medical supervi-
sion. Different reactions in individuals may alter reactivity 
to such an extent that the ability to drive a vehicle, operate 
machinery or work without a safe support may be impaired. 
This applies in particular to the initial period of treatment, an 
increase in the dosage, a change in medication as well as in 
combination with alcohol.

Nifedi-Denk 20 Retard contains lactose
If you have been told by your doctor that you have an intoler-
ance to some sugars, contact your doctor before taking this 
medicinal product.

3. �How to take Nifedi-Denk 20 Retard 
Always take this medicine exactly as your doctor has told you. 
Check with your doctor or pharmacist if you are not sure.
Treatment should as far as possible be administered indi-
vidually on the basis of the severity of the condition and the 
patient’s response.
The target dose should be reached gradually, depending on 
the medical condition concerned.
The dose of Nifedi-Denk 20 Retard may need to be adjusted 
if you are concurrently taking other medicines that inhibit or 
potentiate a specific enzyme system (cytochrome P450 3A4) 
(see also section 2).
Patients with high blood pressure suffering from a greatly 
disturbed blood supply to the brain (cerebrovascular disease) 
should be treated with a lower dose strength (nifedipine 
prolonged-release tablets containing 10 mg active substance). 
Patients whose side effects to the nifedipine treatment would 
seem to make a more subtle adjustment of the dosage 
level desirable should also have the dose of nifedipine pro-
longed-release tablets with 10 mg active substance adapted.
It is recommended to leave an interval of 12 hours, but no less 
than 4 hours, between single doses of Nifedi-Denk 20 Retard.
Posology
Unless prescribed otherwise by your doctor, the usual dose 
for adults is:
Coronary heart disease
1 prolonged-release tablet twice daily (corresponding to 
40 mg nifedipine daily).
If necessary a gradual increase of the daily dose is possible to 
2 x 40 mg nifedipine (corresponding to 2 prolonged-release 
tablets twice daily).
Hypertension
1 prolonged-release tablet twice daily (corresponding to 
40 mg nifedipine daily).
If necessary a gradual increase of the daily dose is possible to 
2 x 40 mg nifedipine (corresponding to 2 prolonged-release 
tablets twice daily).

Use in specific patient groups
Children and adolescents
Nifedi-Denk 20 Retard is not recommended for use in children 
and adolescents below 18 years of age, because there are only 
limited data on the safety and efficacy in this population.
Elderly patients (> 65 years)
In case of long-term therapy, a lower dose may be required 
in elderly patients.
Patients with impaired liver function
Patients with impaired liver function should be monitored 
closely, as a dose reduction may be required.
Patients with impaired kidney function
A dose adjustment is not required in these patients.
Method of administration
Oral use.
Swallow Nifedi-Denk 20 Retard whole with sufficient liquid 
(e.g. a glass of water), preferably always at the same time of 
day.
Nifedi-Denk 20 Retard must not be taken with grapefruit juice 
(see also section 2).
The prolonged-release tablets are usually taken after a meal.
Due to the photosensitivity of the ingredient nifedipine, 
the prolonged-release tablets should not be divided, as 
otherwise the light shield provided by the lacquer is no longer 
guaranteed.
Duration of treatment
The treating doctor determines the duration of treatment.
Please talk to your doctor or pharmacist if you have the 
impression that the effect of Nifedi-Denk  20 Retard is too 
strong or too weak.

If you take more Nifedi-Denk 20 Retard than you 
should
The following symptoms have been observed with nifedipine 
overdose: severe drop in blood pressure, deceleration or 
acceleration of heartbeat, disorientation to deep loss of 
consciousness, increase in blood sugar level (hyperglycaemia), 
reduced blood supply to vital organs and shock caused by 
heart failure with collection of fluid in the lungs (pulmonary 
oedema).
If there is a suspicion of overdosage please consult your doctor 
immediately, so he can decide what should be done.

If you forget to take Nifedi-Denk 20 Retard
Do not take a double dose to make up for a forgotten dose.

If you stop taking Nifedi-Denk 20 Retard
In any case consult your doctor, before you interrupt or decide 
to stop treatment. 
Treatment should be discontinued gradually – particularly in 
case of high dosage.

If you have any further questions on the use of this medicine, 
ask your doctor or pharmacist.

4. �Possible side effects
Like all medicines, this medicine can cause side effects, 
although not everybody gets them.
Undesirable effects are listed according to their frequencies 
as follows:

Very common: may affect more than 1 in 10 people
Common: may affect up to 1 in 10 people
Uncommon: may affect up to 1 in 100 people
Rare: may affect up to 1 in 1,000 people
Very rare: may affect up to 1 in 10,000 people
Not known: cannot be estimated from the available data

Very common
Headaches, peripheral oedema (due to vasodilatation).
Common 
Dizziness, somnolence, feeling of weakness, palpitations, 
flushing, constipation, nausea, erythromelalgia (particularly 
at the commencement of treatment), sweating, malaise.
Uncommon
Allergic reactions, allergic tissue swelling, swelling of the 
face and mucosa (angiooedema), including swelling of the 
larynx (laryngeal oedema), which may be life-threatening. 
Pruritis, exanthema, anxiety, sleeping disorders, migraine, 
tremor, paraesthesia (e.g. tingling, furry feeling), possibly also 
painful. Tiredness/drowsiness, nervousness, impaired vision, 
tachycardia, hypotension, syncopes, epistaxis, blocked nose, 
dyspnoea, gastrointestinal disorders, tummy-ache, dyspepsia, 
flatulence, dryness of mouth, liver enzyme elevations, 
reddening of the skin with a warm feeling, muscle cramps, 
swollen joints, myalgia, increased urgency of urination as 
well as increased daily urination, painful urge to urinate 
with difficulty in passing water. In cases of renal insufficiency, 
transient deterioration in renal function, erectile disorders, 
unspecific pain, shivering.
Particularly at the beginning of treatment there may be 
episodes of angina pectoris, and in patients already suffering 
from angina pectoris nifedipine may increase its frequency, 
duration and severity.
Rare
Changes in blood count, such as anaemia, leukopenia, 
thrombopenia, thrombocytopenic purpura, urticaria, 
hyperglycaemia, gingival hyperplasia, anorexia, sensation 
of fullness, burping, jaundice, photodermatitis, purpura, 
gynaecomastia, which is reversible after discontinuation of 
nifedipine.
Very rare
Agranulocytosis, myocardial infarction, exfoliative dermatitis.

Frequency not known
Anaphylactic/anaphylactoid reactions, hypoaesthesia, 
asthenopia, shortness of breath, vomiting, oesophagitis, toxic 
epidermal necrolysis, arthralgia.
Dialysis patients with high blood pressure and a low blood 
volume may experience a sudden drop in blood pressure.
Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. 
This includes any possible side effects not listed in this leaflet.
By reporting side effects you can help provide more informa-
tion on the safety of this medicine.

5. �How to store Nifedi-Denk 20 Retard
Keep this medicine out of the sight and reach of children.
Do not use this medicine after the expiry date which is stated 
on the carton and blister strip after “Exp”. The expiry date 
refers to the last day of that month.
Shelf life: 3 years. 
Store below 30 °C.
Store in the original package in order to protect from light.
Do not remove the tablets from the carton and blister strip 
until immediately before they are due to be taken, since 
the tablets are protected from light there. Do not divide the 
tablets, as otherwise the film-coating no longer provides 
protection from light.
Do not throw away any medicines via wastewater. Ask your 
pharmacist how to throw away medicines you no longer use. 
These measures will help protect the environment.

6. �Contents of the pack and other information
Pharmacodynamic properties
Pharmacotherapeutic group: calcium antagonist, 1.4-dihydro-
pyridine derivative; ATC Code: C08CA05
Mechanism of action
Nifedipine belongs to the group of calcium antagonists of 
1.4-dihydropyridine type. Calcium antagonists exert an 
inhibiting action on the flow of calcium through the cell mem-
branes. Nifedipine acts as a calcium antagonist at the smooth 
muscle cells, particularly around the coronary vessels and the 
peripheral resistance vessels. This results in vasodilation. In 
therapeutic doses, nifedipine has practically no direct effect 
on the myocardium.
Nifedipine enlarges especially the big coronary arteries of the 
heart by reducing muscle tone. This results in an improvement 
of blood flow. Nifedipine causes a decrease in the total 
peripheral resistance as a result of the vasodilation.
At the start of treatment with this calcium antagonist, there 
is a reflex increase in heart rate and cardiac output. However, 
this increase is not sufficiently pronounced to compensate for 
the vasodilation.
During long-term treatment with nifedipine the cardiac out-
put increased initially returns to its original value. Particularly 

pronounced drop in blood pressure after intake of nifedipine 
is observed in hypertonic patients.

Pharmacokinetic properties
Absorption
After peroral, fasting intake, nifedipine is absorbed almost 
completely. Nifedipine undergoes first-pass metabolism in the 
liver with the result that the systemic availability of orally admin-
istered immediate release nifedipine is 50 – 70 %. Peak plasma 
and serum concentrations are reached approx. 15 minutes after 
administration of a solution containing nifedipine and after 30 
to 85 minutes after use of other non-slow release formulations.
Distribution
Around 95 to 98 % of nifedipine is bound to plasma protein (al-
bumin). A mean volume of distribution Vss of 0.77 – 1.12 l/kg 
was found.
Biotransformation
Nifedipine is almost completely metabolized in the liver (high 
first-pass effect), primarily by oxidative processes. These 
metabolites show no pharmacodynamic activity. Neither the 
unchanged substance nor the metabolite (M-1) are consider-
ably eliminated by the kidneys (< 0.1 % of the dosage). The 
polar metabolites M-2 and M-3 are found for about 50% of the 
dosage in the urine (partially conjugated). The predominant 
portion is excreted within 24 hours. The rest is excreted as 
metabolites with the faeces.
Elimination
The half-life for elimination is 1.7 – 3.4 hours (non-slow release 
formulations). Accumulation of the substance during long-
term therapy has not been reported following normal dosing. 

What Nifedi-Denk 20 Retard contains
• 	 The active substance is nifedipine. Each prolonged-release 

tablet contains 20 mg nifedipine.
• 	 The other ingredients are microcrystalline cellulose, maize 

starch, lactose monohydrate, polysorbate 80, magnesium 
stearate [vegetable], hypromellose, macrogol 6000, talc, 
titanium dioxide, red ferric oxide

General classification for supply
Medicinal product subject to medical prescription

What Nifedi-Denk 20 Retard looks like and contents 
of the pack
Nifedi-Denk 20 Retard are oblong, greyish-red film-coated 
tablets with scoreline on both sides.
Nifedi-Denk 20 Retard is available in PVC/PVDC/aluminium 
blisters.
Pack size: 30 and 100 prolonged-release tablets.
Not all pack sizes may be marketed.

Marketing Authorisation Holder and Manufacturer
DENK PHARMA GmbH & Co. KG
Prinzregentenstrasse 79
81675 München
Germany
Production site
DENK PHARMA GmbH & Co. KG
Göllstr. 1
84529 Tittmoning
Germany

This leaflet was last revised in 11/2019.

Information for Botswana
Scheduling status: S2 
Registration number: 
BOT1101971A (30’s)	   
BOT1101971B (100’s)
Date of publication: 11/2011

Nifedi-Denk 20 Retard
Comprimés à libération prolongée  - voie orale
Antagoniste calcique
Substance active : nifédipine

Notice : information du patient

Veuillez lire attentivement cette notice avant de prendre ce 
médicament car elle contient des informations importantes 
pour vous.

–– Gardez cette notice. Vous pourriez avoir besoin de la relire.
–– Si vous avez d’autres questions, interrogez votre médecin 

ou votre pharmacien.
–– Ce médicament vous a été personnellement prescrit. Ne 

le donnez pas à d’autres personnes. Il pourrait leur être 
nocif, même si les signes de leur maladie sont identiques 
aux vôtres.

–– Si vous ressentez un quelconque effet indésirable, parlez-en 
à votre médecin ou votre pharmacien. Ceci s’applique aussi 
à tout effet indésirable qui ne serait pas mentionné dans 
cette notice. Voir rubrique 4.

Que contient cette notice : 
1.	 Qu’est-ce que Nifedi-Denk 20 Retard 

et dans quel cas est-il utilisé
2.	 Quelles sont les informations à connaître 

avant de prendre Nifedi-Denk 20 Retard
3.	 Comment prendre Nifedi-Denk 20 Retard
4.	 Quels sont les effets indésirables éventuels
5.	 Comment conserver Nifedi-Denk 20 Retard
6.	 Contenu de l’emballage et autres informations

1. �Qu’est-ce que Nifedi-Denk 20 Retard et dans 
quel cas est-il utilisé 

Nifedi-Denk 20 Retard contient la substance active nifédipine.
Nifedi-Denk 20 Retard est utilisé dans le traitement des mala-
dies cardiaques dues à un manque d’oxygénation du muscle 
cardiaque, ainsi que dans le traitement de la tension artérielle.
Nifedi-Denk 20 Retard est utilisé en cas de :
• 	 symptômes (par ex., douleurs ou serrements dans la 

poitrine) lorsque l’apport d’oxygène vers le cœur est 
insuffisant pendant l’effort : angine de poitrine chronique 
stable (angor d’effort)

• 	 angine de poitrine vasospastique (angor type Prinzmetal, 
angor de repos)

• 	 hypertonie essentielle

2. �Quelles sont les informations à connaître 
avant de prendre Nifedi-Denk 20 Retard

Ne prenez jamais Nifedi-Denk 20 Retard :
• 	 si vous êtes allergique à nifédipine ou à l’un des autres 

composants contenus dans ce médicament (mentionnés 
dans la rubrique 6)

• 	 si vous avez eu un choc cardiaque et circulatoire
• 	 si vous souffrez de sténose de la valve aortique (sténose 

aortique)
• 	 si vous souffrez de symptômes au repos (par ex., douleurs 

ou serrements dans la poitrine) lorsque l’apport d’oxygène 
vers le cœur est insuffisant (angine de poitrine instable)

• 	 si vous avez eu un infarctus du myocarde aigu pendant les 
4 dernières semaines

• 	 si vous prenez de la rifampicine (médicament utilisé pour 
le traitement de la tuberculose)

• 	 si vous êtes enceinte (20 premières semaines de grossesse)
• 	 si vous allaitez.

Avertissements et précautions
Adressez-vous à votre médecin ou pharmacien avant de 
prendre Nifedi-Denk 20 Retard.
Un contrôle médical régulier est nécessaire :
• 	 si votre une pression artérielle est basse (moins de 

90 mmHg systolique)
• 	 si vous souffrez d’une défaillance cardiaque mal contrôlée 

(insuffisance cardiaque décompensée)
• 	 si vous êtes un patient dialysé et présentez une pression 

artérielle très élevée et un faible volume sanguin, puisque 
vous pourriez subir une chute soudaine de pression 
artérielle

• 	 si vous êtes enceinte (voir «  Grossesse, allaitement et 
fertilité »).

Un système enzymatique défini (cytochrome  P450  3A4) 
participe à la dégradation de la nifédipine. Ce système 
enzymatique peut être inhibé ou renforcé par d’autres 
médicaments, ce qui peut modifier les effets et les effets 
indésirables de la nifédipine (voir « Autres médicaments et 
Nifedi-Denk 20 Retard »). 
Si vous prenez Nifedi-Denk  20 Retard en même temps 
que d’autres médicaments qui inhibent ce système 
enzymatique, cette prise peut augmenter les effets de 
Nifedi-Denk  20 Retard, mais aussi en renforcer les effets 
indésirables. Parmi ces médicaments figurent, par exemple, 
les médicaments suivants : 
• 	 certains antibiotiques (par ex., érythromycine) 
• 	 certains médicaments anti-VIH (par ex., ritonavir) 
• 	 certains médicaments contre les mycoses (par ex., 

kétoconazole) 
• 	 la néfazodone et la fluoxétine (médicaments contre une 

humeur pathologiquement triste, antidépresseurs) 

• 	 la quinupristine/la dalfopristine (antibiotiques)
• 	 l’acide valproïque (médicament contre l’épilepsie)
• 	 la cimétidine (médicament contre les ulcères de l’estomac 

et de l’intestin)
• 	 les antidépresseurs tricycliques (médicaments contre la 

dépression)
• 	 les vasodilatateurs (médicaments élargissant les vais-

seaux sanguins)
• 	 le cisapride (médicament agissant sur le système gas-

tro-intestinal).
Si Nifedi-Denk  20 Retard est utilisé en même temps que 
l’un de ces médicaments, la pression artérielle doit être 
surveillée et, si nécessaire, une diminution de la dose de 
Nifedi-Denk 20 Retard doit être envisagée. 
La dégradation de la nifédipine peut être retardée chez les 
patients souffrant d’insuffisance hépatique. Le médecin suivra 
donc le traitement attentivement et diminuera la dose, le cas 
échéant.
Enfants et adolescents 
Il n’est pas recommandé d’utiliser Nifedi-Denk  20 Retard 
chez les enfants et les adolescents âgés de moins de 18 ans, 
car les données existantes sur l’innocuité et l’efficacité du 
médicament ne sont que limitées chez ce groupe de patients.
Autres médicaments et Nifedi-Denk 20 Retard
Informez votre médecin ou pharmacien si vous prenez, avez 
récemment pris ou pourriez prendre tout autre médicament.
Quels autres médicaments influencent l’effet de  
Nifedi-Denk 20 Retard ?
Un système enzymatique donné (cytochrome P450 3A4) parti-
cipe à la dégradation de la nifédipine. L’utilisation simultanée 
de médicaments qui ont un effet sur ce système enzymatique 
peut donc entraîner des interactions de ces médicaments avec 
Nifedi-Denk 20 Retard. 
Non seulement le degré, mais aussi la durée des interactions 
doivent être pris en compte lorsque Nifedi-Denk 20 Retard 
doit être pris avec les médicaments mentionnés ci-dessous.
Renforcement des effets et effets indésirables de  
Nifedi-Denk 20 Retard par d’autres médicaments 
Si vous utilisez d’autres médicaments mentionnés ci-dessous 
en même temps que la nifédipine, la pression artérielle doit 
être surveillée et, si nécessaire, une diminution de la dose de 
nifédipine doit être envisagée (voir aussi « Avertissements et 
précautions ») : 
• 	 certains antibiotiques (par ex., érythromycine)
• 	 certains médicaments anti-VIH (par ex., ritonavir)
• 	 certains médicaments contre les mycoses (par ex., 

kétoconazole)
• 	 la fluoxétine et la néfazodone (médicaments contre une 

humeur pathologiquement triste, antidépresseurs)
• 	 la quinupristine/la dalfopristine (antibiotiques)
• 	 l’acide valproïque (médicament contre l’épilepsie)

• 	 la cimétidine (médicament contre les ulcères de l’estomac 
et de l’intestin)

• 	 les antidépresseurs tricycliques (médicaments contre la 
dépression)

• 	 les vasodilatateurs (médicaments élargissant les vais-
seaux sanguins)

• 	 le cisapride (médicament agissant sur le système gas-
tro-intestinal).

Affaiblissement de l’effet de Nifedi-Denk 20 Retard par 
d’autres médicaments
Rifampicine (médicament contre la tuberculose) 
La rifampicine accélère la dégradation de la nifédipine dans 
le corps. La rifampicine ne doit pas être utilisée en même 
temps qu’un traitement par nifédipine, car le taux sanguin 
de nifédipine efficace n’est pas atteint (voir aussi « Ne prenez 
jamais Nifedi-Denk 20 Retard »). 
Phénytoïne (substance active utilisée pour le traitement des 
troubles du rythme cardiaque et de l’épilepsie) 
Affaiblissement de l’efficacité de la nifédipine. La réponse à 
la nifédipine doit être observée en cas de prise simultanée 
des deux médicaments et, le cas échéant, une augmentation 
de la dose de Nifedi-Denk 20 Retard doit être envisagée. Il 
peut s’avérer nécessaire d’adapter à nouveau la dose de 
Nifedi-Denk 20 Retard une fois le traitement par phénytoïne 
terminé. 
Carbamazépine et phénobarbital (substances actives 
utilisées pour le traitement de l’épilepsie) 
Une prise simultanée peut entraîner un affaiblissement de 
l’effet de Nifedi-Denk 20 Retard.
Quel est l’effet de Nifedi-Denk 20 Retard sur l’effet d’autres 
médicaments ? 
Médicaments hypotenseurs 
Nifedi-Denk  20 Retard peut renforcer l’effet hypotenseur 
d’autres médicaments appartenant à différents groupes de 
substances actives, par ex. : 
• 	 diurétiques (médicaments favorisant l’élimination d’eau)
• 	 bêtabloquants (médicaments contre l’hypertension)
• 	 inhibiteurs de l’ECA (médicaments contre l’hypertension)
• 	 inhibiteurs des récepteurs de l’angiotensine 1 (médica-

ments contre l’hypertension)
• 	 autres antagonistes calciques (médicaments contre 

l’hypertension)
• 	 alphabloquants (médicaments contre l’hypertension et les 

faiblesses cardiaques)
• 	 inhibiteurs de la PDE  5  (médicaments utilisés pour le 

traitement des troubles de l’érection)
• 	 alpha-méthyldopa (médicament contre l’hypertension).
Bêtabloquants (groupe de substances actives d’hypoten-
seurs)
Dans des cas isolés, des symptômes de faiblesse cardiaque 
peuvent apparaître en cas de traitement simultané par 

des bêtabloquants. Dans ces cas, le médecin suivra donc le 
traitement attentivement.
Digoxine (substance active utilisée pour renforcer la 
performance cardiaque) 
La concentration de ce médicament dans le sang peut 
augmenter. Les signes éventuels d’un surdosage de digoxine 
doivent être surveillés et le médecin doit, si nécessaire, 
réduire la dose de digoxine (après dosage de la concentration 
de digoxine dans le sang). 
Théophylline (substance active utilisée pour élargir les 
bronches) 
La concentration de ce médicament dans le sang peut 
augmenter. 
Vincristine (substance active utilisée pour le traitement de 
tumeurs) 
L’élimination de la vincristine est diminuée, ce qui peut 
augmenter ses effets indésirables. Votre médecin prescrira 
éventuellement une diminution de la dose de vincristine. 
Céphalosporines (substances actives utilisées pour le 
traitement d’infections) 
La concentration des céphalosporines dans le sang peut être 
accrue. 
Quinidine (substance active utilisée pour le traitement de 
troubles du rythme cardiaque) 
Dans des cas isolés, la nifédipine induit une chute de la 
concentration de quinidine dans le sang ou l’arrêt de 
Nifedi-Denk 20 Retard une nette augmentation (contrôle de 
la concentration de quinidine dans le sang !). Dans d’autres 
cas, on a rapporté une augmentation de la concentration de 
nifédipine dans le sang par la quinidine. Il est donc recomman-
dé de surveiller la pression artérielle attentivement lorsque 
les deux médicaments sont utilisés en même temps. Le cas 
échéant, la dose de Nifedi-Denk 20 Retard doit être diminuée. 
Tacrolimus (substance active utilisée pour prévenir les rejets 
de greffons après, par ex., greffes de foie ou de rein) 
Lors de l’utilisation simultanée de nifédipine, les taux 
sanguins de tacrolimus peuvent augmenter de telle sorte que 
la dose de tacrolimus doit être réduite dans des cas isolés. Il 
est recommandé de contrôler les taux sanguins de tacrolimus 
régulièrement.
Nifedi-Denk 20 Retard avec des aliments et boissons
Le jus de pamplemousse peut renforcer l’effet hypotenseur 
de Nifedi-Denk 20 Retard. Cet effet peut persister pendant 
au moins 3  jours après la dernière prise de jus de pample-
mousse. La consommation de pamplemousse ou de jus de 
pamplemousse doit donc être évitée pendant le traitement 
par Nifedi-Denk 20 Retard (voir rubrique 3).
Grossesse, allaitement et fertilité
Si vous êtes enceinte ou que vous allaitez, si vous pensez être 
enceinte ou planifiez une grossesse, demandez conseil à votre 
médecin ou pharmacien avant de prendre ce médicament.
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Grossesse
Vous ne devez pas prendre Nifedi-Denk 20 Retard pendant les 
20 premières semaines de grossesse, les études expérimen-
tales avec la substance active nifédipine ayant indiqué des 
lésions chez le fœtus. Les données cliniques chez l’homme 
sont insuffisantes. Si une grossesse est constatée au cours 
du traitement par Nifedi-Denk 20 Retard, le traitement doit 
être modifié sous contrôle médical. Au-delà de la 20e semaine 
de grossesse, Nifedi-Denk 20 Retard peut être pris après une 
évaluation attentive des bénéfices par rapport aux risques 
lorsque d’autres options thérapeutiques ne sont pas envisa-
geables ou se sont avérées inefficaces. 
Allaitement
Nifedi-Denk  20 Retard ne doit pas être utilisé pendant 
l’allaitement, car la nifédipine passe dans le lait maternel et 
il n’existe aucune donnée clinique sur les effets possibles sur 
le nourrisson. Si un traitement par Nifedi-Denk 20 Retard est 
nécessaire pendant l’allaitement, vous devez arrêter d’allaiter. 
Fertilité
Un déficit de la fonction du sperme a été associé à l’utilisation 
de nifédipine ou de substances actives semblables dans 
des cas isolés de fécondation in vitro par transfert d’ovules 
fécondés dans l’utérus.
Conduite de véhicules et utilisation de machines
Le traitement avec nifédipine nécessite une surveillance 
médicale régulière. Ce médicament peut affaiblir les facultés 
mentales et physiques nécessaires à l’exécution de certaines 
tâches dangereuses, telles que la manipulation d’appareils ou 
la conduite d’un véhicule à moteur. Ceci est plus particulière-
ment valable au début du traitement et lors d’un changement 
de dose ou médicament ainsi qu’en cas de consommation 
d’alcool simultanée.
Nifedi-Denk 20 Retard contient du lactose
Si votre médecin vous a informé d’une intolérance à certains 
sucres, contactez-le avant de prendre ce médicament.

3. �Comment prendre Nifedi-Denk 20 Retard
Veillez à toujours prendre ce médicament en suivant exac-
tement les indications de votre médecin. Vérifiez auprès de 
votre médecin ou pharmacien en cas de doute.
Le traitement doit être appliqué aussi individuellement que 
possible en fonction du degré de gravité et de la réponse du 
patient.
La dose de référence doit être atteinte progressivement en 
fonction des symptômes cliniques respectifs.
La dose de Nifedi-Denk 20 Retard devra peut-être être ajustée 
si vous prenez en même temps d’autres médicaments qui 
inhibent ou renforcent un système enzymatique particulier 
(le cytochrome P450 3A4) (voir aussi rubrique 2).
Les patients souffrant d’une hypertension accompagnée de 
troubles graves de la circulation sanguine dans le cerveau 
(maladie cérébro-vasculaire) doivent être traités avec une 

forme plus faiblement dosée (comprimés de nifédipine retard 
à 10 mg de principe actif). De même, l’ajustement posolo-
gique doit se faire avec des comprimés de nifédipine retard 
à 10 mg de principe actif chez les patients ayant manifesté 
des effets indésirables au traitement par la nifédipine rendant 
souhaitable une progression plus fine de la dose.
Il est recommandé de respecter un intervalle de 12 heures, et 
dans tous les cas d’au moins 4 heures, entre chaque dose de 
Nifedi-Denk 20 Retard.
Posologie
Sauf prescription contraire de votre médecin, la dose habi-
tuelle pour l’adulte est de :
Maladie coronarienne
2 x 1 comprimé à libération prolongée par jour (correspondant 
à 40 mg de nifédipine par jour).
Dans les cas où une dose plus élevée est nécessaire, la dose par 
jour peut être augmentée progressivement jusqu’à 2 x 40 mg 
(correspondant à 2 x 2 comprimés à libération prolongée par 
jour).
Hypertonie essentielle
2 x 1 comprimé à libération prolongée par jour (correspondant 
à 40 mg de nifédipine par jour).
Dans les cas où une dose plus élevée est nécessaire, la dose par 
jour peut être augmentée progressivement jusqu’à 2 x 40 mg 
(correspondant à 2 x 2 comprimés à libération prolongée par 
jour).
Utilisation chez des groupes de patients particuliers
Enfants et adolescents
Il n’est pas conseillé d’administrer Nifedi-Denk 20 Retard aux 
enfants et adolescents de moins de 18 ans, car on ne dispose 
que de données restreintes quant à la sécurité et à l’efficacité 
chez les patients appartenant à ce groupe.
Patients âgés (> 65 ans)
En cas de traitement prolongé, une dose plus faible peut être 
nécessaire chez les patients âgés.
Patients souffrant d’insuffisance hépatique
Les patients présentant une fonction hépatique réduite 
doivent être surveillés attentivement  ; le cas échéant, une 
réduction de la dose peut être nécessaire.
Patients souffrant d’insuffisance rénale
Aucun ajustement de dose n’est nécessaire chez ces patients.
Mode d’administration
Voie orale.
Avalez Nifedi-Denk  20  Retard entier avec suffisamment de 
liquide (par exemple, un verre d’eau), de préférence à heure 
fixe tous les jours.
Nifedi-Denk 20 Retard ne doit pas être pris avec du jus de 
pamplemousse (voir aussi rubrique 2).
Les comprimés à libération prolongée se prennent générale-
ment après un repas.

En raison de la sensibilité à la lumière du principe actif nifédi-
pine, il convient de ne pas couper les comprimés à libération 
prolongée car leur protection à la lumière n’est plus garantie.
Durée du traitement
Le médecin traitant décide de la durée du traitement.
Vous devez vous adresser à votre médecin ou pharmacien si 
vous avez l’impression que l’effet de Nifedi-Denk 20 Retard est 
trop fort ou trop faible.

Si vous avez pris plus de Nifedi-Denk 20 Retard que 
vous n’auriez dû
En cas de surdosage de nifédipine, on a observé les symptômes 
suivants : forte baisse de la pression artérielle, accélération ou 
ralentissement du rythme cardiaque, désorientation jusqu’à 
une perte de conscience profonde, augmentation du taux 
de sucre sanguin (hyperglycémie), irrigation amoindrie des 
organes importants et choc déclenché par une défaillance 
cardiaque avec concentration de liquide dans les poumons 
(œdème pulmonaire).
En cas de présomption de surdosage, veuillez alerter 
immédiatement un médecin afin que celui-ci puisse décider 
des mesures à prendre.

Si vous oubliez de prendre Nifedi-Denk 20 Retard
Ne prenez pas de dose double pour compenser la dose que 
vous avez oublié de prendre.

Si vous arrêtez de prendre Nifedi-Denk 20 Retard
Veuillez dans tous les cas consulter votre médecin avant 
d’interrompre ou d’arrêter de vous-même le traitement de 
Nifedi-Denk 20 Retard.
Si votre médecin prescrit une interruption ou un arrêt du 
traitement, la dose journalière devrait - en particulier en cas 
de dosage élevé - être réduite progressivement.
Si vous avez d’autres questions sur l’utilisation de ce médi-
cament, demandez plus d’informations à votre médecin ou 
à votre pharmacien.

4. �Quels sont les effets indésirables éventuels
Comme tous les médicaments, ce médicament peut provoquer 
des effets indésirables, mais ils ne surviennent pas systémati-
quement chez tout le monde.
Les effets indésirables sont classés par ordre de fréquence 
comme suit :

Très fréquent : peut toucher plus de 1 personne sur 10
Fréquent : peut toucher jusqu’à 1 personne sur 10
Peu fréquent : peut toucher jusqu’à 1 personne sur 100
Rare : peut toucher jusqu’à 1 personne sur 1 000
Très rare : peut toucher jusqu’à 1 personne sur 10 000
Fréquence 
indéterminée :

ne peut être estimée sur la base des données 
disponibles

Très fréquent 
Maux de tête, œdèmes périphériques (dus à la vasodilatation).

Fréquent 
Vertiges, torpeur, sensation de faiblesse, palpitations, flush 
(brusque rougeur au visage), constipation, nausée, érythro-
mélalgie (notamment en début de traitement), transpiration, 
malaise. 
Peu fréquent
Réactions allergiques, gonflement des tissus dû à une allergie, 
gonflement du visage et des muqueuses (angioœdème), y 
compris gonflement du larynx (œdème laryngé) mettant en 
danger la vie du patient. Prurit, exanthème, anxiété, troubles 
du sommeil, migraine, tremblement, paresthésie (par ex., 
picotements, sensations anormales) pouvant également 
être douloureuse. Fatigue/somnolence, nervosité, trouble 
de la vision, tachycardie, hypotension, syncopes, épistaxis 
(saignement du nez), nez bouché, dyspnée, troubles gastro-in-
testinaux, maux de ventre, dyspepsie, flatulence, sécheresse 
buccale, augmentation des enzymes du foie, rougissement 
de la peau avec sensation de chaleur, crampes musculaires, 
gonflement des articulations, myalgie, augmentation de 
l’urgence des mictions ainsi que de la quantité d’urine 
émise par jour, besoin d’uriner douloureux avec difficulté 
de miction. Aggravation passagère de la fonction rénale en 
cas d’insuffisance rénale, troubles de l’érection, douleurs non 
spécifiques, frissons.
Des épisodes d’angine de poitrine ou une augmentation de 
leurs fréquence, durée et gravité chez des patients souffrant 
déjà d’une angine de poitrine peuvent apparaître, notamment 
en début de traitement.
Rare
Changements de la formule sanguine (tels que  : anémie, 
leucopénie, thrombopénie), purpura thrombocytopénique, 
urticaire, hyperglycémie, hyperplasie gingivale, anorexie, 
sentiment de satiété, renvois, jaunisse, photodermatose, 
purpura, gynécomastie réversible après arrêt de la nifédipine.
Très rare
Agranulocytose, crise cardiaque, dermatite exfoliative.
Fréquence indéterminée
Réactions anaphylactiques/anaphylactoïdes, hypoesthésie, 
asthénopie, essoufflement, vomissement, œsophagite, 
nécrolyse épidermique toxique, arthralgie.
Les patients dialysés présentant une pression artérielle 
élevée et un faible volume sanguin pourraient subir une chute 
soudaine de tension.

Déclaration des effets secondaires
Si vous ressentez un quelconque effet indésirable, parlez-en 
à votre médecin ou votre pharmacien. Ceci s’applique aussi à 
tout effet indésirable qui ne serait pas mentionné dans cette 
notice. 
En signalant les effets indésirables, vous contribuez à fournir 
davantage d’informations sur la sécurité du médicament.

5. �Comment conserver Nifedi-Denk 20 Retard
Tenir hors de la vue et de la portée des enfants.
N’utilisez pas ce médicament après la date de péremption 
indiquée sur l’emballage et le blister après « Exp ». La date de 
péremption fait référence au dernier jour de ce mois.
Durée de conservation : 3 ans.
À conserver à une température inférieure à 30 °C. 
À conserver dans l’emballage extérieur d’origine à l’abri de 
la lumière.
Ne retirer les comprimés de la boîte et de la plaquette ther-
moformée qu’au moment de les prendre, car les comprimés 
y sont à l’abri de la lumière. Ne pas diviser les comprimés, car 
l’enrobage n’assurerait plus leur protection contre la lumière.
Ne jetez aucun médicament au tout-à-l’égout. Demandez à votre 
pharmacien d’éliminer les médicaments que vous n’utilisez plus. 
Ces mesures contribueront à protéger l’environnement.

6. �Contenu de l’emballage et autres informations
Ce que contient Nifedi-Denk 20 Retard
• 	 La substance active est la nifédipine. Chaque comprimé à 

libération prolongée contient 20 mg de nifédipine.
• 	 Les autres composants sont  : cellulose microcristalline, 

amidon de maïs, lactose monohydraté, polysorbate 
80, stéarate de magnésium [végétal], hypromellose, 
macrogol 6000, talc, dioxyde de titane, oxyde de fer rouge.

Conditions de délivrance
Médicament soumis à prescription médicale
Aspect de Nifedi-Denk 20 Retard et contenu de 
l’emballage extérieur
Nifedi-Denk 20 Retard sont des comprimés pelliculés oblongs, 
gris-rouge, avec barre de cassure des deux côtés.
Nifedi-Denk 20 Retard est disponible sous forme de plaquettes 
thermoformées en PVC/PVDC/aluminium.
Présentation : boîte de 30 ou 100 comprimés à libération 
prolongée.
Toutes les présentations peuvenet ne pas être commerciali-
sées.
Titulaire de l’Autorisation de Mise sur le Marché et 
Fabricant
DENK PHARMA GmbH & Co. KG
Prinzregentenstrasse 79
81675 München
Allemagne
Site de production
DENK PHARMA GmbH & Co. KG
Göllstr. 1
84529 Tittmoning
Allemagne
La dernière date à laquelle cette notice a été révisée est 
11/2019.

Nifedi-Denk 20 Retard
Comprimidos de libertação prolongada – Via oral
Antagonista do cálcio
Substância ativa: nifedipina

Folheto informativo: Informação para o doente

Leia com atenção todo este folheto antes de começar a 
tomar este medicamento, pois contém informação impor-
tante para si.

–– Conserve este folheto. Pode ter necessidade de o ler 
novamente.

–– Caso ainda tenha dúvidas, fale com o seu médico ou 
farmacêutico.

–– Este medicamento foi receitado apenas para si. Não deve 
dá-lo a outros. O medicamento pode ser-lhes prejudicial 
mesmo que apresentem os mesmos sinais de doença.

–– Se tiver quaisquer efeitos secundários, incluindo pos-
síveis efeitos secundários não indicados neste folheto, 
fale com o seu médico, ou farmacêutico. Ver secção 4.

O que contém este folheto
1.	 O que é Nifedi-Denk 20 Retard e para que é utilizado
2.	 O que precisa de saber antes de 

tomar Nifedi-Denk 20 Retard
3.	 Como tomar Nifedi-Denk 20 Retard
4.	 Efeitos secundários possíveis
5.	 Como conservar Nifedi-Denk 20 Retard
6.	 Conteúdo da embalagem e outras informações

1. �O que é Nifedi-Denk 20 Retard e para que é 
utilizado?

Nifedi-Denk 20 Retard contém a substância ativa nifedipina.
Nifedi-Denk  20 Retard é usado no tratamento de doenças 
cardíacas, que são associadas ao insuficiente fornecimento 
de oxigénio ao músculo do coração (angina pectoris), e no 
tratamento da hipertensão.
Nifedi-Denk 20 Retard é usado em:
• 	 queixas (p. ex., dor ou aperto no peito) em doenças com 

um fornecimento insuficiente de oxigénio ao músculo do 
coração durante o esforço: angina pectoris crónica estável 
(angina de esforço),

• 	 angina pectoris vasoespástica (angina de Prinzmetal, 
angina variante),

• 	 pressão sanguínea elevada não relacionada aos órgãos 
(hipertensão essencial).

2. �O que precisa de saber antes de tomar 
Nifedi-Denk 20 Retard

Não tome Nifedi-Denk 20 Retard
• 	 se for alérgico (hipersensível) à nifedipina ou a qualquer 

um dos outros componentes do medicamento (listados 
na secção 6)

• 	 se tiver sofrido choque cardiogénico
• 	 se tiver estenose da válvula cardíaca (estenose aórtica)
• 	 se sofrer de queixas em repouso (p. ex., dor ou aperto no 

peito) em doenças com um fornecimento insuficiente de 
oxigénio ao músculo cardíaco (angina pectoris instável)

• 	 se tiver tido um enfarte agudo do miocárdio nas últimas 
4 semanas

• 	 se estiver a tomar rifampicina (substância ativa para o 
tratamento da tuberculose)

• 	 se estiver grávida (nas primeiras 20 semanas da gravidez)
• 	 se estiver a amamentar.

Advertências e precauções
Fale com o seu médico ou farmacêutico antes de tomar 
Nifedi-Denk 20 Retard.
O tratamento com Nifedi-Denk 20 Retard requer um controle 
regular por um médico:
• 	 se tiver pressão sanguínea baixa (menos de 90 mmHg 

sistólica),
• 	 se tiver insuficiência cardíaca não controlada adequada-

mente (insuficiência cardíaca descompensada),
• 	 se for um doente a fazer diálise com hipertensão severa 

e qualidade reduzida do sangue circulante, uma vez que 
pode surgir uma queda significante da pressão sanguínea,

• 	 se estiver grávida (ver secção “Gravidez, amamentação e 
fertilidade”).

A nifedipina decompõe-se com a ajuda de um sistema 
enzimático específico (citocromo P450 3A4). Esta enzima 
pode ser inibida ou potenciada por outros medicamentos. 
Como resultado, os efeitos e os efeitos secundários da 
nifedipina podem ser afetados (ver “Outros medicamentos e 
Nifedi-Denk 20 Retard”). 
Se tomar Nifedi-Denk 20 Retard, ao mesmo tempo que tomar 
outros medicamentos que inibam este sistema enzimático, 
isto pode aumentar o seu efeito, mas também aumentar a 
ocorrência de efeitos secundários de Nifedi-Denk 20 Retard. 
Estes incluem os seguintes medicamentos: 
• 	 Certos antibióticos (por exemplo, eritromicina) 
• 	 Certos medicamentos anti-VIH (por exemplo, ritonavir) 
• 	 Certos medicamentos para doenças fúngicas (por exem-

plo, cetoconazol) 
• 	 Nefazodona e fluoxetina (medicamentos para um humor 

anormalmente triste, antidepressivos) 
• 	 Quinupristina / dalfopristina (antibióticos) 

• 	 Ácido valpróico (medicamento para a epilepsia) 
• 	 Cimetidina (um medicamento para as úlceras gastroin-

testinais) 
• 	 Antidepressivos tricíclicos (medicamentos para a depres-

são) 
• 	 Vasodilatadores (medicamentos para o alargamento dos 

vasos) 
• 	 Cisaprida (um medicamento para o sistema gastrointes-

tinal).
Se Nifedi-Denk  20 Retard for tomada ao mesmo tempo 
que um destes medicamentos, a pressão arterial deve ser 
monitorizada e, se necessário deve ser considerada a redução 
da dose de Nifedi-Denk 20 Retard.
Em doentes com insuficiência hepática, a degradação da 
nifedipina pode ser retardada. O médico irá, por conseguinte, 
monitorizar cuidadosamente o decurso do tratamento e, se 
necessário, reduzir a dose.

Crianças e adolescentes 
Nifedi-Denk  20 Retard não é recomendada para o uso em 
crianças e adolescentes com menos de 18 anos de idade 
devido à disponibilidade limitada de dados de segurança e 
eficácia neste grupo de doentes. 

Outros medicamentos e Nifedi-Denk 20 Retard 
Informe o seu médico ou farmacêutico se estiver a tomar, 
tiver tomado recentemente, ou se vier a tomar outros medi-
camentos.
Que outros medicamentos podem influenciar o efeito de 
Nifedi-Denk 20 Retard?
A nifedipina decompõe-se com a ajuda de um sistema 
enzimático específico (citocromo P450 3A4). Por esta 
razão, o uso simultâneo de medicamentos que afetem 
este sistema enzimático pode resultar em interacções com 
Nifedi-Denk 20 Retard. 
A extensão e a duração das interações devem ser consideradas 
quando Nifedi-Denk 20 Retard for tomada em conjunto com os 
medicamentos listados em baixo. 
Intensificação do efeito e dos efeitos secundários de 
Nifedi-Denk 20 Retard por outros medicamentos 
Se usar os seguintes medicamentos ao mesmo tempo que a 
nifedipina, a sua pressão arterial deve ser monitorizada e, 
se necessário deve ser considerada, uma redução da dose de 
nifedipina (veja também “Advertências e Precauções”): 
• 	 Certos antibióticos (por exemplo, eritromicina) 
• 	 Certos medicamentos anti-VIH (por exemplo, ritonavir) 
• 	 Certos medicamentos para doenças fúngicas (por exem-

plo, cetoconazol) 
• 	 Nefazodona e fluoxetina (medicamentos para um humor 

anormalmente triste, antidepressivos) 
• 	 Quinupristina / dalfopristina (antibióticos) 
• 	 Ácido valpróico (medicamento para a epilepsia) 

• 	 Cimetidina (um medicamento para as úlceras gastroin-
testinais) 

• 	 Antidepressivos tricíclicos (medicamentos para a depres-
são) 

• 	 Vasodilatadores (medicamentos para o alargamento dos 
vasos) 

• 	 Cisaprida (um medicamento para as úlceras gastrointes-
tinais).

Atenuação do efeito de Nifedi-Denk 20 Retard por outros 
medicamentos 
Rifampicina (um medicamento para a tuberculose) 
A rifampicina provoca uma degradação acelerada da 
nifedipina no corpo. Durante o tratamento com nifedipina, a 
rifampicina não deve ser usada ao mesmo tempo enquanto 
os níveis sanguíneos eficazes de nifedipina não sejam obtidos 
(ver também “Não tome Nifedi-Denk 20 Retard”). 
Fenitoína (substância ativa utilizada para tratar distúrbios do 
ritmo cardíaco e epilepsia) 
Atenuação da eficácia da nifedipina. Quando os dois 
medicamentos são administrados ao mesmo tempo, deve ser 
observada a reação da nifedipina e, se necessário, ser consi-
derado um aumento da dose de Nifedi-Denk 20 Retard. Após 
que se termine a utilização de fenitoína, pode ser novamente 
necessário um ajustamento da dose de Nifedi-Denk 20 Retard. 
Carbamazepina e fenobarbital (substâncias ativas utilizadas 
no tratamento da epilepsia) 
A administração simultânea pode resultar num efeito 
atenuado de Nifedi-Denk 20 Retard. 
Como é que Nifedi-Denk 20 Retard influencia o efeito de 
outros medicamentos? 
Medicamentos para baixar a pressão arterial 
Nifedi-Denk 20 Retard pode aumentar o efeito hipotensor de 
outros medicamentos, tais como: 
• 	 Diuréticos 
• 	 Bloqueadores dos recetores beta (medicamentos para a 

pressão arterial elevada) 
• 	 Inibidores da ECA (medicamentos para a pressão arterial 

elevada) 
• 	 Antagonistas dos recetores da angiotensina 1 (medica-

mentos para a pressão arterial elevada) 
• 	 Outros antagonistas do cálcio (medicamentos para a 

pressão arterial elevada) 
• 	 Bloqueadores dos recetores alfa (medicamentos para a 

pressão arterial elevada e insuficiência cardíaca) 
• 	 Inibidores de PDE5 (medicamentos utilizados para o 

tratamento de distúrbios na ereção) 
• 	 Alfa-metildopa (medicamento para a pressão arterial 

elevada). 

Bloqueadores dos recetores beta (grupo de substâncias 
ativas da família dos agentes de redução da pressão 
sanguínea) 
Durante o tratamento simultâneo com bloqueadores dos 
recetores beta, podem ocorrer, em casos isolados sinais 
de insuficiência cardíaca. Nesses casos, o seu médico irá 
acompanhar de perto o decurso do tratamento. 
Digoxina (substância ativa utilizada para aumentar a 
potência do coração) 
A concentração deste medicamento no sangue pode aumen-
tar. Deve ser dada atenção aos sinais de overdose de digoxina 
e, se necessário, a dose de digoxina deve ser reduzida pelo 
seu médico (após os níveis de digoxina no sangue terem sido 
determinados). 
Teofilina (substância ativa utilizada para alargar os 
brônquios) 
A concentração deste medicamento no sangue pode 
aumentar. 
Vincristina (substância ativa utilizada no tratamento de 
tumores) 
A excreção de vincristina é reduzida, tendo como resultado 
o possível aumento dos efeitos secundários de vincristina. O 
seu médico irá prescrever uma redução na dose de vincristina, 
se necessário. 
Cefalosporinas (substâncias ativas utilizadas para tratar 
infeções) 
Os níveis de cefalosporina no sangue podem ser aumentados. 
Quinidina (substância ativa utilizada para tratar distúrbios 
do ritmo cardíaco) 
Em casos individuais, a nifedipina provoca uma queda ou a 
interrupção da Nifedi-Denk 20 Retard provoca um aumento 
acentuado, no teor de quinidina no sangue (monitorização dos 
níveis de quinidina sangue!). Noutros casos, têm havido rela-
tos de um aumento do nível de nifedipina no sangue, como 
resultado da quinidina. Assim, recomenda-se a monitorização 
da pressão arterial cuidadosamente se os dois medicamentos 
forem usados simultaneamente. Se necessário, a dose de 
Nifedi-Denk 20 Retard deve ser reduzida. 
Tacrolimus (substância ativa utilizada para prevenir a 
rejeição de transplantes após um transplante de fígado ou 
rins, por exemplo) 
Se a nifedipina for tomada em simultâneo, pode ocorrer um 
aumento dos níveis sanguíneos de tacrolimus, de modo que, 
em casos individuais, a dose de tacrolimus deve ser reduzida. 
É recomendada a monitorização regular dos níveis sanguíneos 
de tacrolimus.

Nifedi-Denk 20 Retard com alimentos e bebidas
O efeito hipotensor de Nifedi-Denk  20 Retard pode ser 
intensificado pelo sumo de toranja. Este efeito persiste 
durante pelo menos 3 dias após a última ingestão de sumo 
de toranja. O consumo de toranja ou de sumo de toranja deve 

ser evitado em associação cronológica com o tratamento com 
Nifedi-Denk 20 Retard (ver também a secção 3). 

Gravidez, amamentação e fertilidade 
Se estiver grávida ou a amamentar, se pensa estar grávida 
ou está a planear ter um bebé, pergunte ao seu médico ou 
farmacêutico antes de tomar este medicamento. 

Gravidez 
Não deve tomar Nifedi-Denk 20 Retard durante as primeiras 
20 semanas de gravidez, uma vez que estudos experimentais 
com a substância ativa nifedipina mostraram evidência de 
danos no feto. Não existe experiência suficiente em seres hu-
manos. Se uma gravidez for confirmada durante o tratamento 
com Nifedi-Denk 20 Retard, o tratamento deve ser alterado 
sob orientação médica. A partir da semana 20 de gestação, a 
Nifedi-Denk 20 Retard pode ser tomada após uma avaliação 
cuidadosa da relação risco-benefício, caso outras opções de 
tratamento não sejam viáveis ou se revelaram ineficazes. 

Amamentação 
Nifedi-Denk  20 Retard não deve ser utilizada durante a 
amamentação, uma vez que a nifedipina passa para o 
leite materno e não há experiência de possíveis efeitos no 
lactente. Se o tratamento com Nifedi-Denk  20 Retard for 
necessário durante o período de amamentação, deverá parar 
de amamentar. 

Fertilidade 
Em casos individuais, esperma com uma função insuficiente 
foi associado ao uso de nifedipina ou de substâncias ativas 
análogas quando ocorreu transferência para o útero de um 
óvulo fertilizado num caso de fertilização in vitro. 

Condução de veículos e utilização de máquinas
O tratamento com nifedipina requer supervisão médica 
regular. Reações diferentes em indivíduos podem alterar a 
reatividade, de tal forma que a capacidade de conduzir um 
veículo, utilizar máquinas ou trabalhar sem um apoio seguro 
podem estar prejudicadas. Isto aplica-se, em particular, no 
período inicial de tratamento, com aumento da dosagem, 
mudança na medicação, assim como em combinação com o 
álcool. 

Nifedi-Denk 20 Retard contém lactose 
Se foi informado pelo seu médico que tem intolerância a al-
guns açúcares, contacte-o antes de tomar este medicamento.

3. �Como tomar Nifedi-Denk 20 Retard
Tome sempre este medicamento exatamente como indicado 
pelo seu médico. Fale com o seu médico ou farmacêutico se 
tiver dúvidas.
O tratamento deve ser orientado individualmente de acordo 
com a severidade da doença e a resposta do doente.
Dependendo dos sintomas, a dose recomendada deve ser 
introduzida gradualmente.

A dose de Nifedi-Denk  20  Retard pode ter de ser ajustada 
se estiver a tomar em simultâneo outros medicamentos 
que inibem ou potenciam um sistema enzimático específico 
(citocromo P450 3A4) (ver também a secção 2).
Os doentes com pressão arterial alta que sofrem de graves 
problemas circulatórios do cérebro (doenças cerebrovascula-
res) devem ser tratados com uma dose menor (comprimidos 
de nifedipina Retard 10 mg). A dose também deve ser ajustada 
individualmente com os comprimidos de nifedipina Retard 
10 mg em doentes cujos efeitos indesejáveis da nifedipina 
exigem um rigoroso ajuste da dose.
Recomenda-se deixar um intervalo de 12 horas, mas não in-
ferior a 4 horas, entre doses únicas de Nifedi-Denk 20 Retard.
Posologia
Salvo indicação em contrário do seu médico, a dose habitual 
para adultos é:
Doença coronária do coração
1 comprimido de libertação prolongada duas vezes por dia 
(que corresponde a 40 mg diários de nifedipina).
Se necessário, é possível um aumento gradual da dose diária 
para 2 x 40 mg de nifedipina (que corresponde a 2 comprimi-
dos de libertação prolongada duas vezes por dia).
Hipertensão
1 comprimido de libertação prolongada duas vezes por dia 
(que corresponde a 40 mg diários de nifedipina).
Se necessário, é possível um aumento gradual da dose diária 
para 2 x 40 mg de nifedipina (que corresponde a 2 comprimi-
dos de libertação prolongada duas vezes por dia).

Utilização em grupos específicos 
de doentes
Crianças e adolescentes
Nifedi-Denk 20 Retard não está recomendado para utilização 
em crianças e adolescentes com idade inferior a 18 anos, uma 
vez que existem apenas dados limitados sobre a segurança e 
a eficácia nessa população.
Doentes idosos (> 65 anos)
Em caso de terapêutica prolongada, pode ser necessária uma 
dose mais baixa em doentes idosos.
Doentes com insuficiência hepática
Os doentes com insuficiência hepática devem ser monitoriza-
dos de perto, pois pode ser necessária uma redução da dose.
Doentes com insuficiência renal
Não é necessário ajustar a dose nestes doentes.
Modo de administração 
Via oral.
Os comprimidos de Nifedi-Denk 20 Retard devem ser engoli-
dos inteiros com líquido suficiente (por exemplo, um copo de 
água), de preferência sempre à mesma hora do dia.

Nifedi-Denk 20 Retard não pode ser tomado com sumo de 
toranja (ver também a secção 2).
Os comprimidos de libertação prolongada são geralmente 
tomados após uma refeição.
Devido à fotossensibilidade da substância nifedipina, os com-
primidos de libertação prolongada não devem ser divididos, 
caso contrário, a proteção à luz fornecida pelo revestimento 
não é garantida.
Duração do tratamento
O médico assistente determina a duração do tratamento.
Se tiver a impressão de que o efeito do Nifedi-Denk 20 Retard 
é demasiado forte ou demasiado fraco, fale com o seu médico 
ou farmacêutico.

Se tomar mais Nifedi-Denk 20 Retard  
do que deveria
Foram observados os seguintes sintomas com sobredosagem 
com nifedipina: queda severa da pressão arterial, desacelera-
ção ou aceleração dos batimentos do coração, desorientação 
que leva à profunda perda da consciência, aumento no 
nível de açúcar no sangue (hiperglicemia), fornecimento 
reduzido de sangue aos órgãos vitais e choque causado pela 
insuficiência cardíaca com acumulação de fluidos nos pulmões 
(edema pulmonar).
Se houver uma suspeita de sobredosagem, por favor consulte 
o seu médico imediatamente, de modo a que ele possa decidir 
o que deve ser feito.

Caso se tenha esquecido de tomar  
Nifedi-Denk 20 Retard
Não tome uma dobre a dobrar para compensar a dose que se 
esqueceu de tomar.

Se parar de tomar Nifedi-Denk 20 Retard
Em qualquer caso, consulte o seu médico, antes de interrom-
per ou decidir parar o tratamento.
O tratamento deve ser interrompido gradualmente - especial-
mente em caso de uma dose elevada.

4. �Efeitos secundários possíveis
Como todos os medicamentos, este medicamento pode causar 
efeitos secundários, embora não se manifestem em todas as 
pessoas.
Os efeitos indesejáveis são enumerados de acordo com as suas 
frequências da seguinte forma:

Muito frequentes: podem afetar mais de 1 em cada 10 pessoas
Frequentes: podem afetar até 1 em cada 10 pessoas
Pouco frequentes: podem afetar até 1 em cada 100 pessoas
Raros: podem afetar até 1 em cada 1.000 pessoas
Muito raros: podem afetar até 1 em cada 10.000 pessoas
Desconhecido: não pode ser calculado a partir dos dados 

disponíveis

Muito frequentes
Dores de cabeça, edema periférico (devido à vasodilatação). 

Frequentes
Tonturas, sonolência, sensação de fraqueza, palpitações, 
rubor, obstipação, náuseas, eritromelalgia (particularmente 
no início do tratamento), sudorese, mal-estar. 

Pouco frequentes
Reações alérgicas, inchaço do tecido alérgico, inchaço do rosto 
e das mucosas (angioedema), incluindo inchaço da laringe 
(edema de laringe) que pode ser fatal. Comichão, exantema, 
ansiedade, dificuldades em adormecer, enxaqueca, tremor, 
parestesia, (por exemplo, formigueiro, sensação de pelo). 
Cansaço/sonolência, nervosismo, visão turva, taquicardia, 
hipotensão, síncopes, epistaxe, obstrução nasal, dispneia, 
distúrbios gastrointestinais, dor de barriga, dispepsia, 
flatulência, secura da boca, aumento das enzimas hepáticas, 
vermelhidão da pele com sensação de calor, cãibras muscula-
res, inchaço nas articulações, mialgia, aumento da urgência 
em urinar, bem como aumento da frequência urinária diária, 
vontade dolorosa de urinar com dificuldade em urinar. Em 
casos de insuficiência renal, deterioração transitória da função 
renal, distúrbios de ereção, dor inespecífica, tremores.
Especialmente no início do tratamento, pode haver episódios 
de angina de peito, e em doentes que já sofrem de angina 
pectoris a nifedipina pode aumentar a sua frequência, dura-
ção e gravidade. 

Raros
Alterações na contagem das células do sangue, tal como 
anemia, leucopenia, trombopenia, púrpura trombocitopénica, 
urticária, hiperglicemia, hiperplasia gengival, anorexia, 
sensação de plenitude, arrotos, icterícia, fotodermatite, 
púrpura, ginecomastia, que é reversível após a interrupção 
da nifedipina. 

Muito raros
Agranulocitose, enfarte do miocárdio, dermatite esfoliativa. 

Frequência desconhecida
Reações anafiláticas / anafilactóides, hipoestesia, astenopia, 
falta de ar, vómitos, esofagite, necrólise epidérmica tóxica, 
artralgia.
Doentes em diálise com pressão arterial elevada e um baixo 
volume de sangue podem experimentar uma queda súbita da 
pressão arterial. 

Comunicação de efeitos secundários
Se tiver quaisquer efeitos secundários, fale com o seu médico 
ou farmacêutico. Isso inclui efeitos secundários eventuais não 
mencionados neste folheto. 
Ao comunicar efeitos secundários pode ajudar a fornecer mais 
informações sobre a segurança deste medicamento.

5. �Como conservar Nifedi-Denk 20 Retard
Manter o medicamento fora da vista e do alcance das crianças. 
Não utilize este medicamento após o prazo de validade 
impresso na embalagem exterior e no blister, após “Exp”. 
O prazo de validade refere-se ao último dia do mês indicado. 
Prazo de validade: 3 anos. 
Conservar abaixo de 30 °C.
Conservar na embalagem de origem para proteger da luz. 
Não retire os comprimidos da embalagem exterior e do blister 
até imediatamente antes de serem tomados, uma vez que os 
comprimidos se encontram protegidos da luz. Não divida os 
comprimidos, caso contrário, o revestimento por película não 
oferece proteção contra a luz.
Não deite fora quaisquer medicamentos na canalização. 
Pergunte ao seu farmacêutico como deitar fora os medica-
mentos que já não utiliza. Estas medidas ajudarão a proteger 
o ambiente.

6. �Conteúdo da embalagem e outras 
informações

Qual a composição de Nifedi-Denk 20 Retard
• 	 A substância ativa é a nifedipina. Cada comprimido de 

libertação prolongada contém 20 mg de nifedipina.
• 	 Os outros componentes são celulose microcristalina, amido 

de milho, lactose mono-hidratada, polissorbato 80, estea-
rato de magnésio (vegetal), hipromelose, macrogol 6000, 
talco, dióxido de titânio, óxido de ferro vermelho

Condição relativa à prescrição
Medicamento sujeito a receita médica

Qual o aspeto de Nifedi-Denk 20 Retard e conteúdo 
da embalagem
Nifedi-Denk 20 Retard são comprimidos revestidos com 
película vermelha-acinzentada, oblongos, com ranhura de 
quebra em ambos os lados. 
Nifedi-Denk 20 Retard está disponível em blisters de PVC / 
PVDC / alumínio. 
Tamanho da embalagem: 30 e 100 comprimidos de libertação 
prolongada.
É possível que não sejam comercializadas todas as apresen-
tações.

Titular da Autorização de Introdução no Mercado e 
Fabricante
DENK PHARMA GmbH & Co. KG
Prinzregentenstrasse 79
81675 München
Alemanha

Linha de produção
DENK PHARMA GmbH & Co. KG
Göllstr. 1
84529 Tittmoning
Alemanha
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